SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.37 dBm 17.63 dBm)|
0 826.15990 MHz - 826.44710 MHz
PR 2.703296703 MHz P N 2.715284715 MHz
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-60 d 60 d
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 826.1503 MHz 17.37 dBm ML 526.4471 MHz 17.63 dBm
TL 1 824.15135 MHz 11.22 dBm Oce Bw 2.703296703 MHz TL L 824.15135 MHz 10.57 dBm Oce Bw 2.7152B4715 MHz
T2 1 92695465 MHz 11.38 d8m T2 1 826.86663 MHz 12.14 dBm
L ) - L )i ) L
ectrum = =
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.44 dBm 17.95 dBm)|
0 837.08740 MHz - 836.47000 MHz
T 2.709290709 MHz - y 2.715284715 MHz
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CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 837.0874 MHz 17.44 dBm ML 36,47 MHz 17.95 dBm
TL 1 835.14535 MHz 11.23 dBm Oce Bw 2.709250709 MHz TL L 835.13936 MHz 12.37 dBm Oce Bw 2.7152B4715 MHz
T2 1 937.85465 MHz 11.27 dBm T2 1 837.85468 MHz 11.09 d8m
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Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.80 dBm| mili] 16.41 dBm|
20 M1 84780570 MHz - 848.29720 MHz
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CF B47.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML T 847.8057 MHz 17.30 dBm ML B45.2072 MHz 16.41 dBm
TL 1 846.12138 MHz 9.38 dam Occ 8w 2.733266733 MHz TL L 846.13936 MHz 9.70 dém Occ 8w 2727272727 MHz
T2 1 948.95465 MHz 10.45 dBm T2 1 846.86663 MHz 9.43 dBm
— —
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SPORTON LAB. FC

C RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 23 dBm)| 15.90 dBm)
- ) 824.55200 MHz - ) 624.90200 MHZ,
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-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 824,552 MHz 15.23 dam ML 24,982 MHz 15.30 dam
T 1 824.26224 MHz 10.09 dBm Oce Bw 4.475524476 MHz TL L 824.27223 MHz 9.62 dBm Oce Bw 4.485514486 MHz
T2 1 828.73776 MHz 9.99 dam T2 1 828.75774 MHz 9.50 dam
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém
lo Att 30 dB

Offset 10,80 dB & RBW 100 kHz

pectrum 2

Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz

SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.78 dBm) ™M1[1] 15.49 dBm)
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CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 835.791 NMHz 15.78 dam ML 35,001 MHz 15.49 dam
T 1 834.25225 MHz 11.70 dBm Oce Bw 4,485514456 MHz TL L 834.27223 MHz 10.60 dBm Oce Bw 4.455544456 MHz
T2 1 838.73776 MHz 10.95 dam T2 1 838.72777 MHz 9.21 dam
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ectrum = ect
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.02 dBm| mili] 14.90 dBm|
20 846.00000 MHz - ” 847.17900 MHz
B Oce B 4.465534466 MHz o &-o\ cBw 4.505494505 MHz
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CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 846.0 MHz 15.02 dém ML 547.179 MHz 14.90 dBm
T1 1 844.26224 MHz 9.04 dBm oce Bw 4. 465534466 MHZ T1 1 B44.24226 MHZ 10.01 dBm oce Bw 4.505494505 MHZ
T2 1 848.72777 MHz 9.69 dbm T2 1 846.74775 MHz 9.14 dBm
—
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.56 dBm) 17.49 dBm)
- 828.5800 MHz - 8263030 MHz
1 Bre 9.030960031 MHz £.931068931 MHZ
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CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 828,58 MHz 16.56 dam ML £26.303 MHz 17.49 dBm
T 1 824.5045 MHz 11.97 dBm Oce Bw 9.030965031 MHz TL L £24,5245 MHz 10.59 dBm Oce Bw £.931068931 MHz
T2 1 833.53585 MHz 10.81 dam T2 1 833.4555 MHz 9.57 dam
L I ) L I ) -
Date: 13.FEB.2020 08:4254 Date: 13 FEB.2020 08.43.05

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.10 dBm) ™M1[1] 17.94 dBm)
- 94.3020 MHZ - M 560 MHz
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CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.302 MHz 17.10 dam ML L B4D.456 MHz 17.34 dam
T 1 832.0045 MHz 10.44 dBm Oce Bw 9.070925071 MHz TL L £32.0045 MHz 9.62 dBm Oce Bw £.971028971 MHz
T2 1 841.0754 MHz 11.58 dam T2 1 840.9755 MHz 11.08 dam
L U J L JU J
Date’ 13.FEB 2020 084811 Date: 13 FEB 2020 084823

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.27 dBm| mili] 17.57 dBm|
20 842.2620 MHz - v B41.2630 MHz
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— L A e AR T
10 d - 10 d - -
! 9 I \
0 di t 0
T 1
I | / \
BUE * -10 di T
| \ / \
20 df = ~ = r
ECr e — e 1 ~ =
- EAVAVEY \ ~ L
)
—y
40 df 40 d
50 df 50 di
-60 df -60 di
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 842.262 MHz 17.27 dém ML B41.263 MHz 17.57 dém
TL 1 839.4446 MHz 11.62 dém Oce Bw 9.030965031 MHz TL 1 8304645 MHz 11.01 dBm oce Bw 9.010989011 MHZ
T2 1 848.4755 MHz 10.88 dBm T2 1 B45.4755 MHz 10.57 dBm
L I ) - L I ) L
Date: 13.FEB.2020 06:51.48 Date: 13 FEB.2020 08:5200
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM
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Date: 13.FEB.2020 08:58.05

pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.94 dBm) ™M1[1] 15.63 dBm)
- 827.7240 MHz - - 834.4370 MHz
| Occ Bre . 13.486515487 MHz _ cc Bre 13.966633367 MHz
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CF B31.5 MHz 1001 pts Span 40,0 MHz CF 831.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827.724 NMHz 14,94 dBm ML 34,437 MHZ 15.63 dam
T 1 824.7857 MHz 10.60 dBm Oce Bw 13.486513487 MHz TL L £24.8167 MHz 10.13 dBm Oce Bw 13.366633367 MHz
T2 1 838.2732 MHz 10.64 dam T2 1 838.1833 MHz 10.40 dam

L I

Cate: 13, FEB.2020 08.58:16

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum
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Ref Level 30.00 dém

Offset 10,80 d& & RBW 300 kHz

pectrum
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Ref Level 20,00 dém

Offset 10.80 dB & RBW 300 kHz

L I

Date: 13.FEB 2020 09:0418

o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.90 dBm) ™M1[1] 15.77 dBm)
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CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,222 MHz 14,90 dBm ML L 34,452 MHZ 15.77 dam
T 1 829.7857 MHz 10.05 dBm Oce Bw 13.456543457 MHz TL L £29.8167 MHz 9.99 dBm Oce Bw 13.366633367 MHz
T2 1 843.2433 MHz 10.37 dam T2 1 843.1833 MHz 9.89 dam

L U

Date: 13, FEB.2020 08.04:28

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

L )

Date: 13.FEB.2020 09.06.53

o
v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att 30dB SWT 253 ps @ VBW  1MHz  Mode Auto FFT e att 30dE SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.98 dBm| mili]
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CF B41.5 MHz 1001 pts Span 30.0 MHz CF 841.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 842.089 MHz 16.38 dBm ML 542,549 MHz 15.39 dBm
TL 1 834.7867 MHz 11.36 dBm Oce Bw 13.396603397 MHz T1 1 834.7B67 MHz 10.17 dBm oce Bw 13.426573427 MHz
T2 1 848.1833 MHz 10.58 dBm T2 1 B45.2133 MHz .98 dbm

L I

Cate: 13, FEB.2020 09.07.05
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

L I

Date: 13.FEB 2020 09.4128

Spectrum trum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.24 dBm| ™M1[1] 15.75 aBm)
- 624.96290 MHz - 625.54800 MHZ,
1.082517483 MHe| 2.697302697 MHZ]
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CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 824.9520 MHz 14,24 dBm ML 25,548 MHZ 15.75 dam
T 1 824.16014 MHz 7.41 dBm Oce Bw 1.082517483 MHz TL L 824.15135 MHz 8.64 dBm Oce Bw 2.697302697 MHz
T2 1 825.24266 MHz 9.24 dbm T2 1 826.84865 MHz 9.57 dam

L i

Middle Channel / 1.4MHz / 64QAM

Middle Channel /

3MHz / 64QAM

(=]

trum

(=]

L I

Date: 13.FEB 2020 09.46.04

pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.14 dBm)| ™M1[1] 15.70 aBm)
0 836.60350 MHz - 835.68480 MHz
1.088111888 MHZ o 2.721278721 MHZ]
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CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 836.6035 MHz 14,14 dBm ML L B35 6B4E MHz 15.70 dBm
TL 1 835.95014 MHz 9.65 dBm Oce Bw 1.088111688 MHz TL L 835.14535 MHz 9.64 dBm Oce Bw 2.721278721 MHz
T2 1 837.04825 MHz 7.16 dam T2 1 837.86663 MHz 8.86 dam

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

rum F i
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 12.52 dBm| ™Il 14.20 dBm)|
20 848.12660 MHz - 846.63090 Mz
[ Oce B 1.085314685 MHZ, Oce B 2.721278721 MHZ]
104 N X_ _ . 104 Ti~ )\“m ~ v s~ T
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iyl 40 di
-50 d -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 848.1266 MHz 12.52 dém ML B45.6300 MHz 14.29 dBm
TL 1 847.76014 MHz 8.39 dém Oce Bw 1.085314685 MHz TL 1 B46.14535 MHz 7.89 dBm Oce Bw 2.721278721 MHZ
T2 1 943.94545 MHz 6.13 dém T2 1 846.86663 MHz .43 dbm
—

L )

Date: 13.FEB.2020 09:47.23

L I
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.26 dBm) 14.92 dBm)
- 825.37100 MHz - 828.5600 MHz
Occ B 4.495504496 MHz - 2 9.010989011 MHZ
o - Ay N < - [
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-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 825.371 MHz 13.26 dam ML EZE.5E MHz 14,32 dam
T 1 824.25225 MHz .93 dBm Oce Bw 4,495504496 MHz TL L £24,5045 MHz 9.14 dBm Oce Bw 9.010969011 MHz
T2 1 828.74775 MHz 8.29 dam T2 1 833.5155 MHz 9.02 dam
L ) - L )i ) L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum = =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 57 dBm)| ™M1[1] 14.19 dBm)
- +100 MHzZ - 0030 MHz
1 Occ B 4.465534466 MHz ’K Occ B 9.010989011 MHZ
o A T1 - Pmammada A momal o
10d 4 AL A ] - 104 . s P
e / o / |
/ { v
/ \ |
10 df -10 o
/ \ [ \
20d # 20d
/ \ =1 ] ~
-0 { -30 = e R =
Y, NV vy Y LA
-40 dj -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 835.541 MHz 12.57 dam ML £32.003 MHz 14,19 dam
T 1 834.26224 MHz 7.24 dBm Oce Bw 4,455534456 MHz TL L B631.9645 MHz 8.93 dBm Oce Bw 9.010969011 MHz
T2 1 838.72777 MHz 7,87 dam T2 1 840.9955 MHz 8.57 dam
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ectrum s pect
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.44 dBm mili]
20 845.54100 MHz -
o1 Oce B 4.465534466 MHz "_'; Oce By £.001008991 MHz
wd SR S = - —1 10 di e A D e A
/ i ‘
od od
{ | \I
BUE! 1 A -10d 3
/ A { |
oo / \ o / \
/ \ Ny L
- A\ 208 = Afn
P AN T - -
oaan -40d =
-50 d -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 845.541 MHz 12.44 dBm ML B41.562 MHz 13.64 dBm
T1 1 844.26224 MHz 8.41 dBm oce Bw 4. 465534466 MHZ T1 1 839.5045 MHz 8.63 dBm oce Bw 8.991008991 MHZ
T2 1 848.72777 MHz .09 dbm T2 1 B45.4955 MHz .30 dém
— —

L I ]
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz

lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

MIL1] 19.79 dBm
. 826.1050 MHzZ|
= 13.486513487 MHz|

10d

0 dBm:

|
10 dBm: -

20 d8m )

A | .\ A%
Sl - e

-40 dam:

-50 dém

-60 dBm

CF B31.5 MHz 1001 pts

Marker

Type | Ref | Tre | X-value | Y-value | Function |
ML f 826.105 MHz 13.79 dam

TL 1 824.7567 MHz 8.78 dém Occ Bw 13.486513487 MHz
T2 1 838.2433 MHz 8.44 dBm

Span 30.0 MHz

Function Result

Middle Channel / 15MHz / 64QAM

a
00 GBm_ Offset 10.60 db = RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 52 dBm)|
" 830.1460 MHz
= 1 2 13.426579427 MHz
1d ? e T
/ \
0 dBm: ’ k
-10 d8m -
| |
20 dBm y .
{ \
-30 dom
ey vy A MW (= P
o W v o ]
-40 dBm
50 dgm
-6 dBm
CF B36.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 830.145 MHz 13.52 dam
T1 1 829.7867 MHz 8.27 dBm Oce Bw 13.426573427 MHz
T2 1 843.2133 MHz 8.29 dam
L L J ot

Highest Channel / 15MHz / 64QAM

Ref Level 30.00 cBm  Offset 10,80 0B & RBW 300 kHz

o At 30 de SWT  12.6 ps @ VBW  1MHz  Mode Auta FFT
SGL Count 100/100

@17k Max

MiL1] 12.59 dBm)
" 842,9990 MHz
20 P Occ Bw 13.366633367 MHz|

104 e fr_ o VN -

0 dém: /

1
, |
-10 dBm 7

\
20 dam

S30dpm 7

-40 d3m

-50 dBm

60 dBm

CF B41.5 MHz 1001 pts
Marker
Type | Ref | Trc | X-value | ¥-value | __Function
ML 1 842.958 MHz 12.53 dBm
T1 1 834.7867 MHz 7.41 dBm Occ Bw
.94 dBm

Span 30.0 MHz

Function Result |

13.366633367 MH2

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB

Date: 13,FEB. 2020 09:27:30

Date: 13.FEB. 2020 093425

] um L
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES , 20 chine ﬂ 5
10 dBm f \ 10 dBm z \l
ode ‘J \ 0 dem } ‘
-10 dem -10 dem——
SPURIOUS_LINE_ABS \L ﬂ
-20 dem \n\ 20 dBm
-30 dem -30 dem
-40 dBm m\ -40 dgm ]'\‘\
-50 dem /1 ~S-ABM
B 7NA W
et \\.FL-""""‘“”-“—-
ST HE 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.96404 MHz -52.38 dém -39.38 d 547.000 MHz 849.000 MAz 100.000 kHz 848.75125 MHz 19.68 dbm -10.32 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -38.52 dém -25.52 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -36.60 dBm -23.80 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.25475 MHz 20.43 dBm -9.57 dB 850.000 MHz 860.000 MHz 100.000 kHz 85008491 MHz -52.58 dBm -39.58 dB
Y
I e M TN W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 13.FEB 2020 09.22:31

Date: 13.FEB.2020 09.39.24

:%:' Spec 1

Ref Level 30.00 dBm _ Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck | SPURIGIE CLiNEKARS_ PARS

' b s s Line _$PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dhi
10 dem /"““" ""“'\\ 10 dar-.*""“‘"“*\
0 dBi [ \ 0 de &
-10 d8m : -10 dBm
SPURIOUS_LINE_ABS ( \
-20 dem l -20 dBm
-30 dem {I Maw
-40 dem 40 dem "“*-.TM\
- W
L T
50 dbm: 50 dem
u_._f’l F—
o [N W p|

G0 ABTT -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |['Start 847.0 MAz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |

§15.000 MHz 923,000 MHz 100,000 kHz 822,96404 MHz -41.73 dém -28.73 dé 847.000 MHz 849.000 MHz 100.000 kHz 848.57143 MHz 13.08 dBm -16.92 dB

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -41.06 dBm -28.06 dB 549,000 MH= 850.000 MHz 20.000 kHz 849,06144 MHz -33.11 dBm -20.11 dB

824.000 MHz 526,000 MHz 100.000 kHz 524,54446 MHz 13.24 dém -16.76 dB 850,000 MHz 860.000 MHz 100,000 kHz 850.01499 MHz -33.54 dbm -20.54 de

T
)i )il o

TEL : 886-3-327-3456 1 A26-23 of 51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 13,FEB 2020 09:25:51

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
A A
10 dem [i \\ 10 dém l ,\
ode L 0 dem /
-10 dBm -10 dBm
SPURIOUS_LINE_ABS H, f
-20 dem L\k -20 dBm ﬂ
-30 dBm |1 -an dam— \
-40 dam Vi i -40 difn \
-50 dBm f ‘\P*M Bm hCT
il V1
S—
~BUHEtT 60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,96404 MHz ~51.26 dBm -38.26 05 547,000 Mz | 849,000 Mz 100,000 Kiz 348, 76653 MHZ 2012 cBm —0.65 0B
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -35.30 dém -22.30 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,01049 MHz -26.71 dBm -13.71 d8
£24.000 MHz 526000 MHz 100.000 kHz 824.24276 MHz 20.27 dem -9.53 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -47.34 dBm -34.34 dB
T
I 1 P

Date: 13.FEB. 2020 09:36:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 13.FEB 2020 09:24:11

oo Spe. n @\I
Ref Level 30.00 dBm _ Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
1 y s s Aka Line _$PURIDUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem / e \ 10 deny® \
0de { \ 0 dBrr/ \
-10 dBm | -10 dpm
SPURIOUS_LINE_ABS ‘ ‘ ‘I
-20 dém T -20 gém
-30 dBm IL' Bm
a0 dam - 40 dBm o
/“ ™
-50 dam — - -50 dem
I RS "\\_
5T HET 1 50 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
815.000 MHz 923,000 MHz 100,000 kHz 822,94B805 MHz -39.40 dém -26.40 de 847.000 MHz 849,000 MHz 100.000 kHz B47.85215 MHz 12.16 dBm -17.84 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.93257 MHz -40.89 dBm -27.89 dB 549,000 MHz 850,000 MHz 20.000 kHz 840,05045 MHz -35.38 dBm -22.30 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,92607 MHz 13.17 dBm -16.83 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -37.09 dBm -24.00 dB
!
J il | L

Date: 13.FEB.2020 09.37.44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 13.FEB. 2020 09°44:57

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm /.\l 10 dBm (ﬂ\
ode t \\ 0 dem ‘
-10 dem -10 dem—
SPURIOUS_LINE_ABS \ }
-20 dem | 20 dBm }‘
-30 dBm L"‘ -30 dém
f
40 dBm i L 40 dem]
AR AW oA
-50 dem Y m
I e ™ N
~eoTheT -60 dem —— -
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -52.35 dem -30.35 06 847.000 MHZ 840,000 M2 100 000 kHz e e 18,00 dbm _uml
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz -35.13 dbm -22.19 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -36.06 dBm -23.06 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.23876 MHz 19.05 dém ~10.95 di 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -52.58 dBm -39.98 dB
Y
I 1 P

Date: 13.FEB. 2020 094914

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 13.FEB.2020 094318

o] Spe n :%:'
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GliNEKARS_ PAES
i 1 3 3 ABS Line SPURIDUS _LINE_ABS. PAKS
20 ghine _BPURIOUS |INE_ABS J L
10 dém [‘ \ 10 dBr‘; _\
0de } ! 0 dBrr}l 1
|
| |
-10 dem - } -10 dbm
SPURIOUS_LINE_ABS ‘ 1 |
-20 dem { B 20 dBm !
-30 dem 30 gBm
-40 dBm ﬂrélﬂm
g -
50 dam ﬁ‘.‘"""f 50 dem \.,.r — -
I I | —
<50 e 60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
£15.000 MHz 823,000 MHz 100,000 kHz 822,88412 MHz -43.52 dBm -30.52 d& 547.000 MHz 849.000 MHz 100.000 kHz 848.65335 MHz 10.07 dBm -19.93 dB
£23.000 MHz 924,000 MHz 20.000 kHz 823.59850 MHz -44.69 dBm -31.65 d& 949.000 MHz 850.000 MHz 20.000 kHz 849,02048 MHz -40.92 dBm -27.92 dB
5824.000 MHz £26.000 MHz 100.000 kHz §24.32667 MHz 11.31 d8m -18.55 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -44.36 dBm -31.36 dB
Y
Il 1 | P

Date: 13.FEB.2020 09.50:54
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

13.FEB

Date:

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHEGHEEKADS PABS
. . x ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES (‘\ 20 chine 5
10 dBm ’ il 10 dBm ’ !
ode 0 dem i
j |
-10 dem -10 dBm |
SPURIOUS_LINE_ABS )
-20 dem 20 dBm J
-30 dem /J ‘\J\‘ -30 dem 7 \
-40 dBm # ~40 dBm I,!fl{‘l
-50 dBm / e | (L nJ.pl‘ \
! TR —fy! e 1
_ LA N -
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
815.000 MHz 823.000 MHz 100.000 kHz 92297203 MHz -53.21 dém -40.21 d& 546.000 MHz 849.000 MAz 100.000 kHz 848.74376 MHz 20.16 dBm ~9.84 db
923.000 Mrz | 824.000 Mhz 30.000 kHz £23,99850 MHz -21.58 dém -8.58 dB 849,000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -21.54 dBm -5.54 dB
524000 MHz 527000 MHz 100.000 kHz 824.27123 MHz 19.95 dBm -10.05 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -52.84 dBm -39.84 dB
T — —
) [ i )
Date: 13.FEB.2020 08:55:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

===
(G ) )| Spectram (=)
Ref Level 30.00 dBm _ Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PABS
1 b 5 5 3 Line _$PURIOUS, NE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dBm e -\ ke
ode f’ dem :‘
|
-10 dBm : -10 dBm. -
SPURIOUS_LINE_ABS f i
20 dBm l -20 dBm l
-30 dBm -30 dBm
/ \"'\J‘ -
-40 dBm 40 dBm
50 dem - -50 dBm [~
S RS Pty R
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | powerabs | alimit |
§15.000 MHz 523,000 MHz 100,000 kHz 522,82018 MHz -43.33 deém -30.33 d& 546.000 MHz 849.000 MHz 100.000 kHz 847,52997 MHz .80 dBm -21.20 dB
823.000 MHz 824,000 MHz 30.000 kHz 823,99850 MH2 -28.15 dBm -16.15 dB 949,000 MHz 850.000 MHz | 30.000 kHz £49,00050 MHz -27.60 dBm -14.60 dB
824.000 MHz 827,000 MHz 100.000 kHz 82472977 MHz .48 dBm -20.52 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -32.55 dBm -19.55 dB
i - —
i il i
Date: 13.FEB.2020 08:52:56
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

P

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Sp

um

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
¥ . . AKS Line NE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS {\ 20 b
10 dBm [‘ l 10 dBm :
0ds } 0 dem |
-10 dBm ‘ -10 dBm
SPURIOUS_LINE_ABS l\
-20 dBm - -20 dBm
.30 dem J’ wl -30 dBm \
-40 dam / “% -40 dem \
-50 dBm ¥ | k w&?ﬂyl )
nun "““"L/’ e L 4 R
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
815.000 MHz 923,000 MHz 100,000 kHz 821,70229 MHz -49.66 dBém -36.66 d& 846.000 MHz 849.000 MHz 100.000 kHz 848,77373 MHz 20.22 dBm -9.78 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99650 MHz -21.20 dBm -8.20 dB 549,000 MHz 850,000 MHz 20.000 kHz 849,00150 MHz -19.93 dBm -6.93 dB
824.000 MHz 827.000 MHz 100.000 kHz 82421120 MHz 20.41 dBm -9.59 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -46.96 dbm -33.96 dB
T vy —
) [ i )
Date: 13.FEB.2020 08:54:48 Date: 13.FEB
Lowest Band Edge / Full RB Highest Band Edge / Full RB
===
um ol Spe n m
Ref Level 30.00 dBm _ Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PABS
1 y s s Aka Line _$PURIOUS NE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem F,WWMM‘ 0gem . ——y
ods } 4 dBm i
-10 dém I -10 dBm -
SPURIOUS_LINE_ABS f l
20 dBm l -20 dBm l
.30 dem / -30 dBm w
-40 dBm — M'L’ 40 dBm
I — o R
-50 dem: v -50 dem:
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PowerAbs |  aAimit Rangelow | RangeUp | RBW | Frequency | powerabs | alimit |
815.000 MHz 923,000 MHz 100,000 kHz 822,81219 MHz -39.39 dém -26.39 de 846.000 MHz 849.000 MHz 100.000 kHz B846.47203 MHz 8.50 dBm -21.50 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -28.77 dBm -15.77 dB 549,000 MHz 850.000 MHz | 30.000 kHz 840,00050 MHz -28.33 dBm -15.33 dB
824.000 MHz 827,000 MHz 100.000 kHz 825,27522 MHz 9.09 dBrm -20.91 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,15485 MHz -33.41 dBm -20.41 dB
- : = - =
Date: 13.FEB.2020 08:53:52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pectrum =] se um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHnEKABS PARS
s . : AKS Line NE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm n" 10 dém
ode { l\ 0 dBm
-10 dém -10 dem
SPURIOUS_LINE_ABS L
-20 dem -20 dim
-30 dBm ] \\ -30 dem \
40 dBm / \“\h 40 dem
L \
-50 dBm -50 dem
y LA
IO ey L gy \\l‘w-._.h___
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -52.60 d&m -39.60 d& 546.000 MHz 849,000 MHz 100.000 kHz 848,75874 MHz 18.20 dBm -11.71 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -24.25 dBm -11.25 d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00150 MHz -25.45 dBm -12.45 dB
824.000 MHz 827.000 MHz 100.000 kHz B24.26224 MHz 18.86 dBm ~11.14 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -53.20 dbm -40.20 dBb
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__Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __powerabs | alimit |
£15.000 MRz 523,000 MHz 100,000 kHz 522,85215 Mhz -43.53 dem -30.53 06 '846.000 MHz 849,000 MHZ 100,000 kHz 84603526 MHz 5.03 dbm 23.97 db
£23.000 MHz 824.000 MHz 30.000 kHz 82399850 MHz -32.05 dBm -19.05 dB 949.000 MHz 850.000 MHz | 30.000 kHz 84900250 MHz -32.43 dBm -19.43 de
5824.000 MHz 827,000 MHz 100.000 kHz 825,85065 MHz 7.50 dm -22.50 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.01459 MHz -39.08 dBm -26.08 db
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LTE Band 26 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -52.50 dém -40.50 de '844.000 MHz 849.000 MHz 100.000 kHz 848,67283 MHz 20.63 dBm -9.37 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99650 MHz -25.73 dBm -12.73 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -23.95 dBm -10.95 dB
824.000 MHz 829,000 MHz 100.000 kHz 82432218 MHz 20.06 dBm -9.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -53.04 dbm -40.04 db
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§15.000 MHz 923.000 MHz 100.000 kHz 921.35764 MHz -41.48 dem -28.48 d& 544.000 MHz 849,000 MAz 100.000 kHz H44.70675 MHz 721 dBm —22.79 db
£23.000 MHz 824.000 MHz 50.000 kHz 82399850 MHz -32.64 dBm -19.64 dB 949.000 MHz 850.000 MHz 50.000 kHz 849,00350 MHz -30.27 dBm -17.27 d8
824.000 MHz £29.000 MHz 100.000 kHz £27.16434 MHz 7.45 dém -22.54 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -33.68 dBm -20.68 dB
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LTE Band 26 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB
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§15.000 MHz 923.000 MHz 100.000 kHz 520.58242 MHz -50.58 dem -37.58 db 544.000 MHZ '849.000 MAZ 100.000 kHz 948.65285 MHZ 20,39 dBm o AL dE
£23.000 MHz 824,000 MHz 50.000 khz 823,99550 MHz -24.96 dBm -11.96 d8 949.000 MHz 850,000 MHz 50.000 kHz 849,00150 MHz -23.21 dBm -10.21 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.34216 MHz 20.53 dim -9.47 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -46.32 dbm -33.32 dB
—
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£15.000 MRz 523,000 MHz 100,000 kHz 522,42857 Mhz -30,39 dm -27.30 06 844000 MHz 849,000 MHZ 100,000 kHz 84500150 MHz 5 64 dbm ~23.16 dB
£23.000 MHz 824.000 MHz 50.000 kHz 82399550 MHz -32.81 dBém -19.81 dB 949.000 MHz 850.000 MHz 50.000 kHz 849,00350 MHz -31.28 dBm -18.28 d8
5824.000 MHz 829.000 MHz 100.000 kHz 826,75475 MHz 5.72 dém -23.28 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.08452 MHz -34.11 dBm -21.11 dB
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LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

: 13.FEB.2020 08:

P um u%,:' Sp um
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£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -53.02 dém -40.02 d& S44 500 MIZ | 845.000 W2 100.000 kHz 51666785 Tz 17.71 dBm -12WI
523.000 MH2 | 694,000 MHz £0.000 kHz £23,99750 MHz ~27.53 dbm -14.59 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00150 MHz -27.28 dBm -14.28 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.33217 MHz 19.57 dém -10.33 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -53.52 dbm -20.52 dB
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__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit |
£15.000 MHz 823,000 MHz 100,000 kHz 822,51648 MHz -42.92 dém -29.92 d& 544.000 MHz 849.000 MHz 100.000 kHz 846,25524 MHz 4.14 dBm -25.86 dB
£23.000 MHz 924.000 MHz 50.000 kHz 823.99950 MHz -34.88 dém -21.88 dB 949.000 MHz 850.000 MHz | 50.000 kHz 849,00050 MHz -35.51 dBm -22.51 dB
5824.000 MHz £29.000 MHz 100.000 kHz 82571079 MHz 5.16 dBm -24.84 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -39.85 dBm -26.85 dB
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LTE Band 26 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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§15.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -54.03 d&m -41.63 d& 839.000 MHz 849,000 MHz 100.000 kHz 548,42557 MHz 19.50 dBm -10.50 dB
823.000 MHz 824,000 MHz 100.000 kHz 82399451 MHz -34.49 dBm -21.45 dB 543,000 MHz 850,000 MHz 100.000 kHz 849,00050 MHz -34.45 dBm -21.45 dB
824.000 MHz 834,000 MHz 100.000 kHz 82461430 MHz 20.16 dBm -9.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -54.51 dBm -41.51 dB
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£15.000 MAz 523,000 MHZ 100,000 kAz 522,06404 MRz -38.17 dem -25.17 06 '839.000 MHz 545000 Mz 100,000 kiz B43.75025 WG 457 oo —2r.49 1B
£23.000 MHz 924,000 MHz 100.000 kHz 823.99750 MHz -32.73 dém -19.73 d8 949.000 MHz 850.000 MHz 100.000 kHz 849,01148 MHz -32.45 dBm -19.45 dB
5824.000 MHz £34.000 MHz 100.000 kHz §27.68132 MHz 4.81 dBm -25.15 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -36.55 dBm -23.55 dB
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LTE Band 26 / 10MHz / 16QAM
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£15.000 MHz | £23.000 MHz 100,000 kriz 818,27273 MHz ~51.14 dém ~36.14 0B 835.000 MiZ | B45 o0 Wiz 100,000 Kiz T 2019 cBm _QWI
523.000 MHz | B94.000 MHz 160.000 khz 823,55854 MHz ~34.75 dbm -21.75 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,02148 MHz -31.36 dBm -13.36 dB
824.000 MHz B34.000 MHz 100.000 kHz 824.59441 MHz 20.69 dBm -9.31 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -50.33 dBm -37.33 dB
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£15.000 MAz 523,000 MHZ 100,000 kAz §22,12488 MRz -36.65 dBm -23.65 06 '839.000 MHz 849,000 MH2 100,000 kiz B41.07293 WG 3,95 oo —26.05 1B
£23.000 MHz 924,000 MHz 100.000 kHz 823.99750 MHz -33.45 dBm -20.45 dB 949.000 MHz 850.000 MHz 100.000 kHz 849,00450 MHz -33.21 dBm -20.21 dB
5824.000 MHz £34.000 MHz 100.000 kHz £29.19980 MHz 4.77 dBm -25.23 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -36.61 dBm -23.61 dB
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LTE Band 26 / 10MHz / 64QAM
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£15.000 MHz 823,000 MHz 100,000 kHz 822,98002 MHz -583.89 dém -40.89 d& 539.000 MHz 849.000 MHz 100.000 kHz 5041558 1Tz 17.68 dBm -12WI
523.000 MH2 | 694,000 MHz 160.000 khz 823,55650 MHz -37.35 dbm -24.39 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00649 MHz -37.56 dBm -24.56 dB
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£15.000 Mz 823,000 MHz 100,000 kHz 822.14086 MHz -41,30 dém 8.30 d& 939.000 MHz 849,000 MHz 100.000 kHz 543,31069 MHz 2.05 dBm -27.95 dB
£23.000 MHz 824,000 MHz 100.000 kHz 823,55151 MHz -37.52 dBm -24.52 dB 949.000 MHz 850,000 MHz 100.000 kHz 849,00050 MHz -37.23 dBm -24.23 dB
524.000 MHz 534.000 MHz 100.000 kHz §29,24975 MHz 2.65 dém -27.35 dB 850.000 MHz 860,000 MHz 100.000 kHz 550,02498 MHz -41.01 dBrm -28.01 dB
) J [ o
Date: 08:36:04
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck 'ABS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS pass 20 chine 5 {‘
fl |L
10 dem L 10 dém J I
ods % 0 dem 1 k
-10 dem L -10 dBm |
SPURIOUS_LINE_ABS f L (’J L
-20 dBm o -20 dBm : -
j \ ] \
-30 dBm i H‘ -30 dem JJ
-40 dem - 40 dem - \]
j IMl"l JJ\ ["”\ f J \
50 dem 4 . 50 dém R
e s |V TVl o \
e j e et e ;\oﬁ'gf-f'mw-ﬂ»*_,..ﬁ PP o] o™ I‘u-_“
B M-
Start 815.0 MHz 3003 pts Stop 839.0 MHz | ||[Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -54.85 dem -41.85 de 834.000 MHZ B 100 000 kHz e 20,01 dBm _QWI
823.000 Mrz | 82+4.000 Mz 150.000 khz £23,59650 MHz -31.37 dém -18.37 d8 849.000 MHz 850,000 MHz 150,000 kHz 849,00450 MHz -32.42 dBm -19.42 dB
£24.000 MHz 539,000 MHz 100,000 kHz 824,86164 MHz 19.85 dBm -10.05 d& B50.000 MHz B80.000 MHz 100000 kHz 55002498 Mis T T
T
) i )

Date: 13,FEB.2020 09:02:16

Date: 13.FEB.2020 09:08:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 13.FEB. 2020 08:59:33

x| Spe n :%:'
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck AES | SPURIGHE GlinEARS_ PAES
i B 3 3 ABS Line SPURIOUS_LINE_ABS. PASS
20 ghine _BPURIOUS |INE_ABS 20 ghiD
10 dBm 10 dBm
ods e AN A U P e o o At i g s 1 i bt i v gt g
] \ ' 1
-10 dem -10 dBm
SPURIOUS_LINE_ABS \ |
-20 dem k\ -2 dBm
, \
-30 dBm | ~30 dem .‘\
40 dBm o 40 dem l’!
P —————eey
-50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 839.0 MHz (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£15.000 MAz 523,000 MHZ 100,000 kAz 522 48452 MRz -40.13 dem -27.13 06 '834.000 MHz 849,000 MH2 100,000 kiz 836.00050 MG 270 obm 7.9 8
£23.000 MHz 924,000 MHz 150.000 kHz 823,99550 MHz -34.04 dBm -21.04 dB 949.000 MHz 850.000 MHz 150.000 kHz 849,01348 MHz -33.686 dBm -20.66 dB
524.000 MHz 839.000 MHz 100.000 kHz 829.53596 MHz 2.75 dBém -27.24 dB 850.000 MHz 860,000 MHz 100.000 kHz 550,82418 MHz -39.31 dBm -26.31 dB
Y
Il 1 | P

Date: 13.FEB.2020 09:11.08
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck 'AFS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS Pabs 20 chine 5 ﬂ
10 dBm { 10 dém i
/
ode k 0 dem H
-10 dem f -10 dBm ’j 4
SPURIOUS_LINE_ABS ﬁ ]n J 1
-20 dem r -\ 20 dBm f '\\
-30 dem r \1 -30 dem { [
40 dBm - 40 dem f
K|
e A«W\h n i 7 \Fl‘m 50 dem m AL J'W \\
nd A b WL AL .
o' e | Mg WM«N\,’
Start 815.0 MHz 3003 pts Stop 839.0 MHz | ||[Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §16,07493 MAz -51.11 dem -38.11 06 834.000 MHZ B 100 000 kHz e 1044 dbm _mwl
823.000 Mrz | 82+4.000 Mz 150.000 khz £23,59650 MHz -31.40 dém -18.40 d8 849.000 MHz 850,000 MHz 150,000 kHz 49,0554 MHz -30.14 dBm -17.14 dB
£24.000 MHz 539.000 MHz 100.000 kHz 824.84565 MHz 20.10 dBm -9.90 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -51.24 dBm -38.24 dB
Y
I 1 P

Date: 13.FEB 2020 09:01:21

Date: 13.FEB.2020 090919

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

x| Spe n :%:'
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck AES | SPURIGHE GlinEARS_ PAES
i B 3 3 ABS Line SPURIOUS_LINE_ABS. PASS
20 ghine _BPURIOUS |INE_ABS 20 ghiD
10 dBm 10 dBm
ode o Ao ot ol R . 0 g Prpspratn e punonn] .
| |
-10 dem -10 dBm
SPURIOUS_LINE_ABS \
-20 dem T -2p dBm
\
-30 dem 7 s 4o dem qu\\
=40 dBm— ...;,F‘"’ 40 dBm .
-50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 839.0 MHz (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£15.000 MAz 523,000 MHZ 100,000 kAz §22,78022 MRz -36.65 dem -25.65 06 '834.000 MHz 849,000 MH2 100,000 kiz B40.60061 WIG 220 o ETYT
£23.000 MHz 924,000 MHz 150.000 kHz 82399251 MHz -33.53 dém -20.53 d& 949.000 MHz 850.000 MHz 150.000 kHz 849,00050 MHz -34.51 dBm -21.51 d8
5824.000 MHz £39.000 MHz 100.000 kHz £29.67183 MHz 2.42 dBm -27.58 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.50450 MHz -39.61 dBm -26.61 dB
Y
Il 1 | P

Date: 13.FEB. 2020 09:00:27 Date: 13.FEB.2020 09:10:13

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck 'AFS | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
! i
10 dBm l 10 dBm ‘ |
oda 0 dém i
| i
-10 dem 0 -10 dBm 1
SPURIOUS_LINE_ABS f‘l ‘I JJ \
-20 dem / v,[ -20 dim : UlL
=30 dem: f ‘I'\] -30 dem IP! "};
40 derm. ; - -40 dem -
d -J W‘ / \L
-50 dem i -50 dem +
L J‘
. ,._-—, At p o] LI L Aty e o wwvj\'wf\' e it —
50 dem e
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguenc | powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,03207 MHz -54.15 dem -41.15 06 534.000 MHZ 840000 MHz 100 000 kHz e 17,50 dbm -12W|
523.000 MH2 | 694,000 MHz 150.000 khz 823,586851 MHz -33.29 dém -20.23 d8 849,000 MHz | 850000 MHz 150,000 kHz 849,00849 MHz -33.11 dBm -20.11 dB
524.000 MHz 839,000 MHz 100,000 kHz 924,84665 MHz 19.70 dém -10.30 dB 550.000 MHz 560.000 M2 100000 kHz 550 06494 Mis T T
]" 1 ; —
J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
um == | Spe n -
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck AES | SPURIGHE GlinEARS_ PAES
i B 3 3 ABS Line SPURIOUS_LINE_ABS. PASS
20 ﬂIByI';‘“J PURIOUS INE_ABS 20 dbm
10 dBm 10 dBm
0 de A A =
7 e m\ e e Y
-10 dem | |
SPURIOUS_LINE_ABS \ l
-20 dem 1
-30 dém i - ‘\1
-40 dem 3l I
[y s SN
H—w
e -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 839.0 MHz (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£15.000 MAz 523,000 MHZ 100,000 kAz §22,80211 MHz -43.31 dem -30.31 06 034.000 MHz '545.000 Mz 100,000 kiz B40.73576 WG 039 oo 206015
£23.000 MHz 924.000 MHz 150.000 kHz 823.99451 MHz -38.41 dém -25.41 dB 849.000 MHz 850.000 MHz 150.000 kHz 849,00050 MHz -39.70 dBm -26.70 dB
524.000 MHz 839.000 MHz 100.000 kHz §32,81868 MHz 0.68 dBém -29.32 dB 850.000 MHz 860,000 MHz 100.000 kHz 550,00500 MHz -43.90 dBm -30.90 dB
Y —
r i e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spe 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
p—y oy
. e - e s
-50 derr -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B802.64243 MHz -58.60 dBm -45.60 dB 30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -58.40 dBm -45,40 dB
860,000 MHz 1.000 GHz 100.000 kHz 905.94406 MHz -57.56 dBm -44,56 dB 860,000 MHz 1,000 GHz 100.000 kHz 992.23776 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86276 GHz -47.28 dBm -34.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -46.54 dBm -33.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96375 GHz -42.01 dBm -29.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41,79 dBm -28.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00325 GHz -43.51 dBm -30.51 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.01675 GHz -43 .45 dBm -30.45 d&
_— _—
{ 1 J ¢ L] ( )it J L]

Dater 13 FEB 2020 09-28:26

Date: 13 FEB 2020 09:26:21

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum [ spect 1 w
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS PAES
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dbm -30 dBm
-40 der -40 dBm
. phassnes NP . wrvrrmmtenr iy
-50 dBm -50 dBm
70 dB -70 dBm
80 dB -30 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 804.99625 MHz -58.60 dBm -45.60 dB 30.000 MHz 815.000 MHz 100.000 kHz 683.77436 MHz -58.57 dBém -45,57 dB
860,000 MHz 1.000 GHz 100.000 kHz 909.02098 MHz -57.59 dBm -44,59 dB 860,000 MHz 1,000 GHz 100.000 kHz 8B83. 14685 MHz -57.65 dBm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89625 GHz -47.11 dBm -34.11 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67208 GHz -46.73 dBm -33.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -41.86 dBm -28.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -42,08 dBm -29.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00625 GHz -43.48 dBm -30.48 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02024 GHz -43.47 dBm -30.47 dB
( It ] q o ( ) ) ]

Date: 13.FEB.2020 09.31.03

Date: 13.FEB.2020 09:31.58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 AvgPwr

(@1 Avgpwr

Dater 13 FEB 2020 09-40:20

Date: 13 FEB 2020 09:41:15

Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dBrr -40 dBm
el _— " o -
" x
dBrr -50 dBm
dey -70 dBm
dey -80 dBm
dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 679.45902 MHz -58.66 dBm -45.66 dB 30.000 MHz 815.000 MHz 100.000 kHz 709.66642 MHz -58.71 dBm -45.71 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.55944 MHz =-57.73 dBm -44,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 868.60140 MHz -57.59 dBm -44,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88375 GHz -47.30 dBm -34.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -47.22 dBm -34.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -42.15 dBm -29.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -41,90 dBm -28.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -43,30 dBm -30.39 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03024 GHz -43,38 dBém -30.38 d&
( 1 ] ( )|

LTE Band

26 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
- <40 dBm =
WW e s
-50 dBm
a "
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 769.68891 MHz -54.84 dBm -41.84 dB 30.000 MHz 815.000 MHz 100.000 kHz 772.04273 MHz -54.82 dBm -41.82 dB
860,000 MHz 1,000 GHz 100.000 kHz 8092.51748 MHz -54,18 dBm -41.18 dB 860,000 MHz 1,000 GHz | 100.000 kHz 993.77622 MHz -54,39 dém -41,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81530 GHz -42.31 dBm -29.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81830 GHz -42.26 dBém -29.26 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -36.94 dBm -23.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96375 GHz -36.97 dBm -23.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03324 GHz -41.29 dBm -28.29 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.74606 GHz -41.14 dBm -28.14 dB
— —
o [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 3MHz

pectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS PAES
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
— A o |[| -+0 cBm — - A
s ’ . Sn—
-50 dBm
4 o
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 721.82784 MHz -54.97 dBm -41.97 dB 30.000 MHz 815.000 MHz 100.000 kHz 785.77336 MHz -54.83 dBém -41,83 dB
860,000 MHz 1,000 GHz 100.000 kHz 908.60140 MHz -54,20 dBm -41,29 dB 860,000 MHz 1,000 GHz 100.000 kHz 901.60839 MHz -54. 46 dBm -41.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83179 GHz -42.12 dBm -29.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84479 GHz -41.94 dBm -28.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -36.97 dBm -23.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -36.92 dBm -23.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80230 GHz -41.20 dBm -28.20 db 7.000 GHz 9,000 GHz 1.000 MHz 7.03824 GHz -41,20 dBém -28.20 dB
( )i J i ) i
Spectrum - Spec 1 -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit PARS
Ine SPURIOUS LINE ABS PABS e INE_ABS PAES
-10 4 -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
dBm -20 dBm
-30 dBm
_ 2 40 dBm !
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 787.34258 MHz -54.84 dBm -41.84 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -54.87 dBém -41,87 dB
860,000 MHz 1,000 GHz 100.000 kHz 863.84615 MHz -54,34 dBm -41,34 dB 860,000 MHz 1,000 GHz 100.000 kHz 953.77622 MHz -54.47 dBm -41,47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8B2579 GHz -42.25 dBm -29.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.82729 GHz -42,32 dBm -29.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -36.81 dBm -23.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -36.74 dBm -23.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04324 GHz -41.18 dBm -28.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01325 GHz -41.33 dBm -28.33 dB
L ] o ) [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 26 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
2 - 40 dBm — .8
P— -“W
-50 dBm
-.—.-A""J
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 765.37356 MHz -54.93 dBm -41.93 dB 30.000 MHz 815.000 MHz 100.000 kHz 809.31159 MHz -54.88 dBm -41,88 dB
860,000 MHz 1,000 GHz 100.000 kHz 903.42657 MHz -54,35 dBm -41,35 dB 860,000 MHz 1,000 GHz 100.000 kHz B877.55245 MHz -54,31 dBm -41,31dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83429 GHz -42.14 dBm -29.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81330 GHz -42.34 dBm -29.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -36.89 dBm -23.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -36.99 dBm -23.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75706 GHz -41.30 dBm -28.30 db 7.000 GHz 9,000 GHz 1.000 MHz 7.07623 GHz -41.21 dBm -28.21 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 760.66592 MHz -54.83 dBm -41.83 dB 30.000 MHz 815.000 MHz 100.000 kHz 762.23513 MHz -54.89 dBm -41,89 dB
860,000 MHz 1,000 GHz 100.000 kHz 953.63636 MHz -54,38 dBm -41,38 dB 860,000 MHz 1,000 GHz 100.000 kHz 962. 44755 MHz -54,37 dBm -41,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84879 GHz -42.31 dBm -29.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.87028 GHz -41.89 dBm -28.689 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -36.84 dBm -23.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -36.93 dém -23,93 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94626 GHz -41.18 dBm -28.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.75306 GHz -41.23 dBm -28.23 dB
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